DEGI-TROLE

KeyMNa. PartMame Part Na.
1. Screw —motor cover (seven needed) cz127
2. Cover— motor C2057
3 Nut— Motor bolt (three neaded) C2108
4. Lock washer — motor bott (three needed) cz2108
-4 Motor & reduction gear unil £2086
6. Screw—control unit (four needed) C2020
7. Easy-Touch controf unit C25734
8. Screw —molor housing (three needed) C2114
S, Housing —mator £2647
10. Bolt for mounting motor (three needed) C2107
11. Drive shaft assembly C23844
12. Clutch plate for drive shaft C2581
13. Clutch pad C2290
14. Clutch plate for clutch shaft C2273
15. Set screw (half-dog 5/16-18 x 17 C2285
16. Clutch shaft Cc2377
17. Screw — motor housing guide (two needed) C2020
18. Guide —motor housing C2373
19. Bearing — dutch shaft (motor side) 2639
20. Magnet C2577
21822 Cable reel assembly C2300A
22, Gearonly — cable reel C2026
23, Bearing — cluich shaft {meter side) €2024
24. Tension pad — depth meter Cz255
2s. Gear only — depth meter 2027
25&26. Depthmeter assembly C20254
27 Body C2007A
28. Boom for 24-inch C2769
48-nch cz770
72-inch 2771
28&29. Boom & head assembly for 24-inch Czs87A
48-inch C2888A
T2-nch CZ880A
28. Boom head C2701
20 A g oy 11 I G g B e o gt g g L e B o

KeyMNo. Part Name Part No.
31. Side plates — swivel head (pair) C2038R-L
32. Bearing— pulley wheel! (two needed) C2042
33. Pulley wheel — swivel head C2353
34. Swivel head assembly C2043A
3s. Screw C2382
36. Ball-Hook™ and jam nut C2525A
37. Cushion swivel kit C2191A
38. Base—mounting C2001
39. Race — thrust bearing (two needed) C2690
40. Thrust bearing C2689
41. Knob —clulch C2386A
42. Nul—acom C2019
43. Wheel and stud — base locking C2083A
44, Screw — base locking guide (two needed) C2020
45, Guide —base locking C2431
45, Bolt — rod holder clamp {(5/16-18 x 1%7) C2034
47, Clamp—rod helder c2183
48. Nut — rod holder dlamp {5/16-18) C2240
49, Tube — rod holder C2033
50. Cable — battery end C2101
51, Cable—molor end 2125
52 Gromme{ — strain relief ca2126
53 Bool— drcult breaker & switch C2195
54. Swilch — on/off C2616
a5, Circuit breaker c2113
tade in US.A.

All Cannon downriggers are covered by U.S. Pat, D-269992
Copyright 1986. S & K Products, Inc. All rights reserved.

CANNON /S & K Products. Inc.



Parl Ho.

Key Ho. Parl Hams Pard Ho.  Key Ho. Pec Neme Peet Ho. Koy Ha. Part Hame
L Sorow #8 X8 Pen Hd, (7 mwodod) PI0I00 23 Pieto— Side {Let] 207002 4 Cap—Power Crbls H1s070
z Corvar — Mokar Houslng 1221453 A, Besdeg — Bass {2 nooded) 010070 4 Cable Assombly — Etiecy 4416002
3 o 1420 Hax (4 voroded) FINI0  25%  Pukey — Ceblo G328 45,  Cable Assembly — Mok 4415001
L Washor 14 Lock B nooden) €00070 26 Plobo— Sio (Fighy @700t 47, Geommel — Birein Pokdl 1235575
5 Molor £ Reduction Bow Unt 1258000 27 Hasd Axsembly — Gwivel (Packeged) 2250135 48, Bool— Swich & Crom Bregkor 2 rovded]  122149f
s Scrow #8 x 68 Pren Hd (7 rooded] s370070 Hoad Axsombly — Swivel (Unpeckeged] WOX5 49, Swich Assombly 1400220
% Corrol Box Assembly tapgrer 2. Teankador (Packaged) TR ga Chooh Breska 1212388
.8 Screw 1K x 1 Hox Wash Hd (3 needed) Ity - Scww 1420 x 34 Pan Hd 260750
3 Houstog — Hokor 1263500 M. Hook— Bl (14420 Tivesd) wiwow  BOOM ASSEMBLY 2 FOOT {OPTIORAL
. Mum;z&{mm_pw poaozso Screw U420 x 2 Tnes Hd (Pl of 4) zs01s0 Bl Boom Assemnbly 2 Fool (Phg ] 20064
1t St Assermtly — Drfve toe000 % By — Maunting o R Boom 2 Food 280817
12 Pielo — Driny osa7ess 5% Racr — Boedng (2 needed) wioite 6,  Enxd—Boom 2216433
1 Pad — clukh tooiere Mt Beakg—Tham! IR0
S e e S g s _BOOM ASSEMBLY TELESCOPIC (0PTIONAL
1S Scrow K168x 1 Sel (Hatf Dog] Tr0120 X BAVEI6x 142 Hex Hd. soga 34 Boow Masenbly Tehwsoook: (i) 2210620
6. Shef—Pod ooosz F-  Knob—Lockdown oaots 55 Ty —Biom Base 2
P I — e 56.  Cofol— Bae Tube 2222820
T e o ROD HOLDER ASSEMBLY (OPTIONAL] 57  Coemp—Bese Tobe 219620
. Vagnet ‘m 34 Rod Hoider Assembly (Pig) 2450161 S8 Tubo — Boom Iokermedixis 2290829
=3 o e oy, BoS616 X 134 Hex 2040101 53 Cokel — kkermediate Tube 2222621
7y E e s ooy 1 o —Fiod Holder fiHion) TWOR B Charp — kkecmnedista Tobe Ztes21
(Cocttatoss: Frame, Lock Knob & Bl Bst 41, Washer /18 kil fEx. Lock 9400160 61,  Tubo— Boom End 2290830
frook & Hul, md Boom Locking Scrow) “2. Tubo — Flod Tolder 0250796 62 End — Boom prrdy:va)
Scrow 4 x 1R Pan Hd 2 nesded) 70010 43, Pk 5/16-18 Hex NI 6L Cablo — Replacement 200 FL 2215398




DIGE-TROLE Hi

IMASTEL

Key Ho. Part Nag Part Ho.  Key No. Par Name Part_ Key Mo. Part Name |
1 Screw #5%418 Pan Hd. {6 nesded) w0 7. Bearing — Bearss (2 neadad) wids  S2 Cable Assermbly — Motoe
z Corner — dotor Housing 4Z1070 ZB*  Pulley— Cable (269725 53 Cap — Coonecior (2 neaded) ]
i Screw #3 X 58 Pan Hd. (5 needexd) sTUaTe 28 Plals — Sida (Right} 0267001 S4 Cable Ass'y — Serias Hook Up (Stave 2 needed) ¢
4 Covec—Goar Case 4ZI071 2 Head Assembly — Swivel {Packaged) 7250135 Cable Ass'y — Sedes Hook Up (Wasier 1 needeq)
5 Bearng — Diive Sttt 010003 Head Asseibly — Swivel {Unpackaged) 0200135 55 Cable Ass'y— Transducar (Master Ocly) =
[ Gear & Driver — Worn 1o 3 Teamaator (Phg) 2250141 56 Screw 14 x 34 Hox Wash. Hd B oeeded) S
7 Pad — Cluth 1264670 R Screw 1420 x 34 Pan Hd. 9280750 s7. Grommnel — Power Cord 1
2 Pizts — Clach cioms. B Hut 1420 Hax 813010 58 Tape — Double Facod 9
ER Fn 36 x 1 Bt oo A Hook — B (1/4-20 theead) 9040040 59 Gircust Breaker 1
0. Shafl — Deive wusgmm > Screw 1420 x 2 Truss Hd (Plg. 4) 250150 60 Wire — Jumpac 1
11. Mw_m 0T s Base Hounlng 1007334
*  Fce 010310 BOOM ASSEMBLY 2 FT. (OPTIONA
12 Seal "0 Ring wqwe - Boaring (2 nooded)
13 Soww 5618 x 1 Sef (Half Dog) gt BT Beang —Thast W18 6. Boom Assembly 2 AL (Phg) z
i, Shal{ — Roael 1480071 x. Knob — Assembly 0649002 62 Boom 2 AL -
15, foed — P.C. P soe A Boll 37816 x 1-112 Hex Hd 4040 o End — Boomn =
16 M_P‘me} 1412071 41, Knob — Lockdown 0849615
Board — P.C. Display (Master) 5513001 BOOM ASSEMBLY TELESCOPIC (OPTIO!
2. Beacing — Motor Shat( 9010002 RCD HOLDER ASSEMBLY {OPTIONAL)
1B Wom 1497070 = Blasiiad o =
vl Fod j 2450006 65 Tube — Boom Base
% P 32 % 34 Pt - 4 Holder Assermbly (Hex) Pkg z
43, Bolt 5/16-18 x 134 Hex Hd 9040310 665, Cole{ — Base Tute 2=
20, Holor 12 Vol D.C. 1458001
7 7 - 44, Washer SH6 Fiat 940101 67 Clamp — Base Tube 7z
2L Bearing — Nylner Keyed 2 needed) 9010001 -
Py e 45 Stop — Rod Holder Lodkdng {Hex) 33|00 68 Tube — Boom ktermediate =
Hagnet 1455655
ot 46 Clamn — Rlod Holder waex [K2 68 Cofet'— Itermediaia Tube pr)
23 Beel Assembly wiMagnets 1474070
e Pl Kbt prassrs 4. Washer 516 InL/ Ext. Tooth 4160 0. Camp — kemedate Tube 2
{Contains: Frame, Lock Knob & Bot, Bzt 48, Tubhe — Rod Holder @076 7L Tube — Boom End z
Hook & Nut, and Boom Lodking Screw) 43, Nt 5/16-18 Hex N0 T2 End — Boom 2z
. Screw H x 12 Pan Hd 2 needed) 370010 50. Cap — Power Cable WSO 73, Transducer Assembly witardvare (Master Ocly) 14!
26. Pizle — Side (Lefy aET002 S Cable Assembly — Batlery 1415072 74 Cable — Replacement 400 FL Camo 22
SwitTed Fad o770



-
4

/

e

A NG
S
- \.
o
i/
.

.‘:\-._...r
e
Py

TEAMTEU[E ATEY W ampuast
GUTICE D4 i PADE g seali

ITEM__PART NO. DESCRIPTION QTY ITEM PART NO, DESCRIPTION aTyY

1 000718 ASY PCB SINGLE BOARD MASTER | 40 9040310 HDOW BOLT 5/16-18 X 2 HEX HEAD |

2 0467695 HOW REF1 PLATFE C| UTCH/BRAKE 1 a1 2130190 HDW NUT S/16-18 HEX !

3 0642002 ASY KNOB BRAKE ADJUST 1 42 9430101 HDW WAS 5716 FLAT i

4 0849615 HOW KNOB HAND BASE LOCK 1 a3 3325001 HDW DISK ROD HOLDER LOCKIMG |
5 1015391 WIR CABLE 316 SS .034 DIAa X7 400 44 5527004 DEC EMBLEM MOSE DT4 |

& 1264670 ASY CLUTCH PAD SM HOLE I 45 5530030 HSG FRAME LARGE BLACK W/HEX 1

7 1412070 BREAKER CIRCUIT ()8 AMP) 1 46 0200135 ASY SWIVEL HEAD 1
8 1415070 ASY CHI_MOTOR 1 47 0267001 PLATE SIDE (RIGHT> A
9 1415072 ASY CBL BATTERY 1 48 0267002 PLATE SIDE (LEFTY W/0 COUNTER |
10 1433074 ASY GEAR & DRIVER WORM L 13 0269726 PULLEY WHEEL SWIVEL HD !
I 1435070 HDW GROMMET POWER CORD 1 _Sn__ 9010070 HOW BEARING BRASS 2
12 1443074 ASY HOUSING MOTCGR DTIV | 5 1007334 HSG BASE STD HOUNTING LEXAN 1
13 1497071 LEN_WINDOW DISPLAY 1 52 9100100 CON_TERMINATOR 1
145543004 HSG MOTOR W/HOLES 1 53 3100101 CUSHION SLEEVE TERMINATOR |
15 5564070 SWI-CANNON DT 1V KEY PAD 1 _54 9100620 HOW_SNAP SWIVEL MARLIN !
16 B04099 PKG _LENS POLYMASK TBL11O S 55 9280720 HDW SCR 1/4 20X2 TRUSS HD FHIL 4
17 1458001 MOTOR 12V DC 1 56 9370010 HDW SCR _M4X1/2 PAN HD PHIL 3
18 1474070 ASY REFL W/MAGNETS 1 57 9370070 HDW_SCR H8XS/8 PAN HD PHIL l
19 1459666 MAGNET REEL (POLARITY) 2 5B 609112 ASY CBL SERIAL DT4 COMM |
20 1479070 HDW [-RING CANNDN 1 59 609113 ASY CBL XDCR DT4 INTERCONNECT !
2 1480070 SHAFT DRIVE 1 60 700176 CON CAPX MINI-COM PANEL MOUNT 2
22 148007] SHAFT REEL 1 6] 802161 HSG MOTOR COVER MOD 1
23 __ 000710 OCR_TRANS & MTG HOWR DOWNRIGGR ! 62 9010001 HOW BEARING NYLINER KEYED =
_24 1496070 ASY WIRC JUMPER 1 531 sol0002 HDW BEARING i
25 1497070 WORM 1 64 9010003 HDW BEARING DRIVE SHAFT MNYLINE 1
262210821 ASY BOOM TELESCODPIC ! 65 9010280 HDW_BEARING TUROUE TRANS 1
27 2219822 HOW CLAMP. BASE TUBE NEW 1 56 S0l0310 HDW BEAR|NG RACE TORQUE 8,
88 2219823 HDW CLAMP INTER TUBE NEW ) &7 9040040 HDW BOLT 1/4-20 ROLLEDTHD HOOK |
29 2geesee HOW COLLET BASE TUBE MWEW 1 68 9040340 HDVW BOLT 3/8-16 X 1 1/2 HEX HD )
3___ 2222823 HOW COLLET INTER TUBE NEW 1 63 9100070 CON LEADER SLEEVE 1
3l 2230828 ASY TUBE BOOM BASE BLACK 1 70 9130100 HDW NUT 1/4-20 HEX ]
2 _ 2290829 ASY TUBE BOOM INTERMEDIATE BLK I 71 9250001 HDW PIN 3/32 X 3/4 ROLL SS L
33 2290830 ASY TUBE BDOM END BLACK 1 72 9250002 HDW PIN 3/16 X | ROLL SS 1
3 2227820 END BOOM 1 73 9280750 HDW SCR |/4 20X3/4 RH PHIL 1
35 3327003 DEC EMBLEM | X 4 LARGE 2 74 9340/30 HDW SCR SET S/16-18X1 IN 1/2DG 1
b 4421002 HSG GEAR CASE COVER W/HOLES 1 7S___ 9370070 HOW _SCR HBX5/8 PAN HD PHIL  __ 4_
7 0290796 TUBE ROD HOLDER ] 76 9370100 HDW SCR HEBX7/8 PAN HD PHIL &
8 2p77007 ASY REL-CASE-PINCH-R 1 77 9370205 HDW SCR |/4 X 3/4 HEX WASH HD 3
a3 33[2003 ASY CLAMP-ROD HOLNER W/HEX 1




ITEH _ PART NO DESCRIFTION QTY ITEM  PART NO DESCRIFTION aTyY
! 000702 ASY PCB CAN POWER 1 33 3430101 HOW WAS S5/16 FLAT I
-4 go00720 ASY PCB CAN DTIV SLAVE 1 40 3325001 HOW DISK ROD HOLDER [ OCKING 1
3 1015391 WIR CABLE 316 SS .024 Dia 1x7 400 4) S527004 DEC EMBLEM NOSE DT4 1
4 1264670 ASY CLUTCH PAD SM HOLE 1 42 5530030 HSGC FRAME LARGE BLACK W/HEX 1
s 1412070 BREAKER CIRCUIT <18 AMP) 1 43 0200135 ASY SWIVEL HEAD 1
& 1415070 ASY CBL MOTOR 1 44 0267001 PLATE SIDE (RIGHT) 1
7 1415072 ASY CBL BATTERY 1 45 0267002 PLATE SIDE (LFFT) W/0 COUNTER |
g 14330?4 ASY GEAR & DRIVER WORM 1 46 0269726 PULLEY WHEEL SWIVEL HD 1
9 1435070 HOW GROMMET PDWER CORD | 47 9010070 HNW_BFARING BRASS 2
10 1443074 ASY HOUSING MOTOR DTV 1 48 1007334 HSG_BASE STD MOUNTING LEXAN 1
i 1497071 LEN_WINDOW DISPLAY 1 49 3100100 CON TERMINATOR 1
i2 5543004 HSG MOTOR \W//HOLES I S0 9100101 CUSHION SLEEVE TERMINATOR 1
13 5564070 SW1 CANNON DT IV KEY PAD 1 5] 9100620 . HOW SNAP SWIVEL MARL N |
14 804099 PKG_CENS POLYMASK TBLIIO 5 52 9280720 HOW SCR I/4 20X2 TRUSS HD PHIL 4
15 1458001 MOTOR 12V DC l 53 9370010 HDW SCR H4X1/2 PAN HD PHIL e}
16 1474070 ASY REEL W /MAGNETS 1 54 9370070 HDV SCR H8XS5/8 PAN HD PHIL 1
17 1459666 MAGNET REEL (POLARITY) 2 55 609112 ASY CBL SERJAL DT4 COMM 2
18 1479070 HOW O-RING CANNON ] S6 700176 CON CAPX MIN[-CON PANF{ MOUNT 2
19 1480070 SHAFT DRIVE | 57 80216 HSG MOTOR COVER MOD 1
20 1480071 SHAFT REEL 1 s8 9010001 HDW BEARING NYLINER KEYED c
21 1496070 ASY WIRE JUMPER 1 59 9010002 HOW BEARING i
2 1497070 WIRM t 60 9010003 HDW BEARING DRIVE SHAFT NYLINE |
3 10821 ASY BOOM TELESCOPIC [ &1 900280 HDW BEARING _TOROUE TRANS i
2219822 HDW CLAMP BASE TUBE NEW 1 62 9010310 HOW BEARING RACE TORQUE 2
2219823 HDW MP_INTER TURE NFEW | 53 3040040 HOW BOLT . 124-20 ROLILEDTHD HODK. 1
262222822  HDW COLLET BASE TUBE NEW 1 9040340 HOW _BOLT 3/B8-16 X | 1/2 HEX HD |
-___E.Eia&a_s______nw COLLET INTER TUBE NFW 1 &5_ 2100070 COM LEADER SLEEVE !
ASY TUBE M_BASE BLACK ! &6 9130100 HDW NUT 1/4-20 HEX _
.L._ 2290829 ASY TUBE BOOM INTERMEDIATE BLK | 67 9250001 HDW PIN 3/32 X 3/4 ROLL SS ]
30 22390830 ASY TUBE BOOM END BLACK 1 68 2psa002 HOW PIN 3716 X ] ROLL S5 |
-ll—_ﬁiﬂ_aeg____gﬂn_aunﬁ ! 69 9280750 HDW SCR /4 20X3/4 RH PHJL l
—.__318@2,1% X 4 LARGE 2 70 9340130 HDW SCR SET 5/16-18X! IN 1/2DG |
=2 4421002 HSG GFAR Casr COVER W/HDLE i 7] 9370070 HDW_SCR HBXS5/B PAN HD PHIL 4
34 0290796 TUBE ROD HOLDER l 72 9370100 HDW SCR HBX7/8 PAN HD PHIL &
2277007 Y REL-CASE-PINCH-R I 73 9370205 HDW SCR 1/4 X 3/4 HEX WASH HD 3
k3 33]9003 ASY CLAMP-ROD HOLDFR u/ﬁﬂ 1 74 0467695 HDW REEL PLATE CLUTEH/BRAKE 1
37 4 W £16=18 ¥ 2 HEX HEAD | 75 0649002 ASY KNOB BRAKE AD ST !

38

q1intan

Tirv s



USED BUT NHOT SHOwWM

(8513130350 A5y riow RAdRies HUT 3/8-21 Uht
| 56, 2250007 ANTI OXIOMNT (saipis)

_BI; 3317007 PHC CARTON LARGE UMTS
| B3|
| 83,

o[ 3346004 PKG INSCRT CAATON DTy

| 5552400 PHG CTH LEEL DTy
=

- $381002 LT MANUAL DIy

3381003 UT Mapag IMSERT OIry 93
5531001 UT Tag CORD WARMING

BO4093 PKG LENS POLTUASK TBLIIG
9180000 PKC LBL CavMON WARRANTY

160005 PHG LBL POS. CABLE VOLTAGE

8150281 BAG PoLy %9 2ul

4 3370000 ASY SCR PG OF THAEL (SCRWS SioW

-| 5352458 BAR GODE PROD DECSC OTIV 95

-1 1376728 HOW RUBBERBWND 1 34 %1 /18

-| 804585 UT CEAT oF COUPLLNCE

| 980009 UT HOW TO BOOKLET

| 9800089 UT SERACE CEMTERS CAWHNON 92

ey

79 A
8833 ' 69
30 71

Gl

9010001 HDW BEARING HYUINER XEYED

5010007 HOW BEARING

G2,
63.12010003 HOW BLRING DRIVE SHAFT HYLINC

X5

G4,

9010280 HDW BEARINE TORDUE TRANS

65.

9010310 HOW BEARING RALL TOROUT

+| 9040040 HOW BOLT 1/4-20 HOOK

E7.

9040340 HOW BOLT 3/8- IBX1 172

-1 9100070 COHLEADER SLECVE

69

ST00100 CON TERMINATOR

70.

9100101 CUSHION SLECVE JCRWINAIOR

I,

9100620 HOW SHAP SWIVE( LWARLIN

72

S130100 ROW NUT 17430

EREERERED

3.

9250001 HOW PIH 3/32%3/4 ROLL S5

14,

9250002 HOW FIM 3/16X1 [ROLL 55

T5

$280730 HOW SCREW | /4 2004 TRUSS HD

76.

9280750 HDW SCREW 1/4 20X3/4

77.

9340131 HOW SCA 5€T 5/16-18%1 3/ HO

7.

9370010 SCR ¥4X!/T PaN RO PKRG/D

13,

3370070 HOW SGR JBX5/3

.| 8370100 HOW sca §x7/8

81,

9370205 SCR 1/4X3/¢ WSH no

82,

2400003 HOW SPRING CONBACT SHaFT

430040 was 1 /4 FLAT

84

9430070 HOW WAS 1/4 SELIT

ARERE




EXP| 0200135 ASY SWIVEL HEAD

IEF0DT SPLATE SIDE RIGHT

-

0267002 -PLATE SIDE LEFT

0269726 -HOW PULLY WHEEL SWIVEL HO

10070 - RASS

0274731 ASY REEL MACH CANNOM

0467695 HOW REEL PLATE CLUTCH/BREAK

P 220 [ o v o

C50215 ASY POT DTV 97

1 8. 1050217 ASY PCH DTV 97

10.|0849615 HOW KNOB HAND BASE LOOK

11. 1007334 HSG BASE STD MOUNTING LEXAN

1Z.[10153531 WIR 316 .034 CAIO SS

8.4._._._.._....4_-»\_;_‘,...

B

13, 1264670 ASY CLUTCH PAD SM HOLE

14, 11295831 WIR 140A SWITCHBREAKER JUMPER

15.|1412070 BREAKER QIRCUIT 184

16.1 1415072 CABLE BATTERY 14AwG

17.[1421072 ASY COVER DTW $7 MOTOR

18.11433074 ASY GEAR & DRIVER WORM

19. 11435070 KO GROMMET POWER CORD

Z0. (1458001 MOTOR 1Zv DC

21. 11455666 MAGHET REEL

70 22 [147907D HDW O—FRING CANNOHN
23, |14B007D SHAFT DRIVE

24, |14B0OT71 SHAFT REEL

69 25, |1457070 WORM
71 26. [1497071 LEN WIHDOW DISPLAY
EXP] 2210821 ASY BOOM TELESCORIC

27.|2219822 ~HOW CLAMP BASE TUBE NEW

28.12219823 ~HOW CLAMP INTER. TUBE NEW

2912222824 085S HOw COLLET BASE TUBE (23

30.{2222825 -HOW COULLET INTER TUBE 93

31. 12290828 ~ASY TUBE BOOM BASE BLACK

32.12290829 -ASY TUBE BCOM INTER. BLK

.{2290830 «ASY TUBE BOOM END BLACK

- 2227820 TELESCOPIC BOOM END

gl e

81.1901CC0! HDW BEARING NYLINER KEYED

2477001 ASY ROD HOLDER ACC PKG DBROUND

62.| 9010002 HOW BEARING

63./90IC003 HOW BEARING DRIVE SHAFT MYLINE 35.10290796 ~TUBE ROD HOLDER

64./5010280 HDW BEARING TOROQUE TRANS 36.13315005 -ASY HDW CLAMP ROD HOLDER O8ROU

55./ 9010310 HOW BEARNG RACE TORTAJE 37.13325002 -HOW DiSC ROD HOLDER OBROUND

B6.| 9040040 HOW BOLT 1/4—20 HOOK 38, (3040310 ~HOW BOLT 5/16—18X2 HEX HEAD

67.] 9040340 HOW BOLT 3/B—16x1 1/2 39.|9130190 ~HOW NUT 5/16—18 HEX

68.| 9100070 COMNLEADER SLEEVE 40.1 94930101 -HOW WAS 5/16 FLAT

691 9100100 CON TERMINATOR 4119430160 ~HDW WAS 5/16 INT/EXT LOCK

70.| 9100101 CUSHION SLEEVE TERMINATOR 42.| 3327003 DEC EMBLEM 1X4 LARGE

714 3100620 HOW SnaP SWIVEL MARLIN 43.14415004 CABLE POWER MOTOR STRAICHT

73] 9250001 HOW PN J/32x3/4 ROLL SS 45.| 4427006 DEC DMBLEM POSITIVE JON CONTROL

74| SZ5000Z HOW PIN 3/16X) ROLL 5S 36.1 4427007 DEC PKC CONTROL KNOB M20/DTHV

75.) 9280730 HOW SCREW 1/4 20X4 TRUSS HOD 47.]1 5527004 DEC NOSE EMBLEM DTV

76.| 9280750 HOW SCREDW 1/4 20%3/3 48.) 5530030 HSG FRAME LGE BLK W/1SDEG TEE

77.] 9340131 HOW SCR SET 5/16—18%1 3/4+ bD 49.] 5543005 HSG MOTOR POST MOD DTV 95

78.| 9370010 SCR F4X1,/2 PAN HO PKG/3 50.] 5564070 SW1 CANNON DTIV KEYPAD

2
]

1

1

2

1

1

1

1

1

1

72{ 9130100 HOW NUT 1/4-20 5 44./ 4421002 HSG GEAR CASE COVER W/MOLE

1

1

4

1

]

I

5

51.| 602012 HOW NUT 10-32 HEX BZ

= === et et ‘-"—"'—""-"‘-"—'H‘—"—"""—'—'-"‘-'—'N — el
— et 18] el el el el el Y [ ) PP Y DY — |

59.1803103 HOW 3M VENT FABRXC

79. 9370070 HOW SCR fBX5/8
80 9370100 HDW SCR }8x7/8 & 52.) 608018 HOW RUBBERBAND 3 1/Z 119
81.| 8370205 SCR 1/4X3/+ WSH HO 3 53.|609145 ASY DTV XDCR INTERCONNECT 97
82| 9400003 HOW SPRING CONTACT SHAFT 1 54.1609147 ASY CHL SERWAL DTV M/S COMM 97 1
| 83 9430040 WAS ) /4 FLAT 4 |55.{609148 ASY CBL SERWL DIV COMM 87 e
'_m-_. 9430070 HOW WAS 1/4 SPUT 4 50./611005 HDW KNB ROUND W/LINE SO AB 1
- 57./700032 CON TREM NSUL FEMALE 12—10 2
58.] 700176 CON CAPX MINI—COMN PANEL MOUNT 3
7
1

£0. 804002 DEC SERAL LARFL 5%1.5 SHVER

L




	digi-troll_Page_1
	digi-troll_Page_2
	digi-troll_Page_3
	digi-troll_Page_4
	digi-troll_Page_5
	digi-troll_Page_6
	digi-troll_Page_7

